427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-U7PROM
ISED ID 6545A-U7PROM
Equipment Under Test U7-Pro-Max
Test Report Serial Number | TR8803_01

Date of Tests 12 January 2024
Report Issue Date 9 February 2024

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2024. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2024. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.

NVLAP LAB CODE 600241-0



427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

2 UNII-2 Band

2.1 2A

2.1.1 aMode

Summary

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 24.0 20.000000 | PASS
Power Spectral Density 5280.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 24.0 20.000000 | PASS
Power Spectral Density 5320.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 24.0 20.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 22.600000 5248.750000 5271.350000
(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 4.2 | PASS
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427 West 12800 South, Draper, UT 84020

26 dB Bandwidth
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Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 235 24.0 23.5 99.226 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex
PROPRIETARY
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5261.980198 | 8.467 11.0 | PASS

PROPRIETARY

Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density
25T
20T
£ e
[a1]
o
£
°©
>
(]
)
I T T T T T T T 1
5250 5255 5260 5265 5270
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Level Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 3.788 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FET AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 16.900000 5251.450000 5268.350000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
5260.000000 | PASS
99 % Bandwidth
101
ok /\,\N'VW\NW\VWJ\
.
D 10T
30: 16.900 MHz
5240 % 5;45 ' 5;50 ' 5;55 % 5;80 % 5;65 ' 5;70 ' 5;75 ' 5;80
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 22.300000 5268.950000 5291.250000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 3.4 | PASS
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427 West 12800 South, Draper, UT 84020

26 dB Bandwidth
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TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex Page 9 of 82

PROPRIETARY



427 West 12800 South, Draper, UT 84020

Power Spectral Density (5280 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result

DUT Frequency Frequency PSD Limit Result

(MHz) (MHz) (dBm) Max

(dBm)
5280.000000 5277.425743 7.869 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density
25T
20T

& ——

©

£

©

>

(0]

|

T T T I T I 1
5275 5280 5285 5290
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Level Limit L 2 PSD
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 16.900000 5271.450000 5288.350000

DUT Frequency Result
(MHz)
5280.000000 | PASS

Levelin dBm

-20T
-30T

-40

99 % Bandwidth

(continuation of the "99 % Bandwidth" table from column 6 ...)

WWM

16.900 MHz.

Bandwidth

t t
5260 5270

t
5280
Frequency in MHz

t
5290

1
5300
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427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 22.500000 5308.750000 5331.250000

DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 3.2 | PASS

Level in dBm

-201

26 dB Bandwidth

(continuation of the "26 dB Bandwidth" table from column 6 ...)

-SO'W 422'500 ki W
t t t t

t
5290 5300

Bandwidth

t t t t t
5310 5320 5330
Frequency in MHz

t 1
5340 5350
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5320 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5312.871287 | 8.020 11.0 | PASS

Ports

Port State
used
used
used
used

HWN |

25T
20T

Power Spectral Density

Level in dBm

5315 5320 5325 5330
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Level Limit L 2 PSD
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 16.900000 5311.450000 5328.350000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
5320.000000 | PASS
99 % Bandwidth
5T
ot MWMW
g -1o1
% -+
= 201
= ot
16.900 MHz
-401
530 5305 5310 5315 " osas " s
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

2.1.2 ax Mode
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 24.0 20.000000 | PASS
Power Spectral Density 5280.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 24.0 20.000000 | PASS
Power Spectral Density 5320.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 24.0 40.000000 | PASS
Power Spectral Density 5270.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5310.000 24.0 40.000000 | PASS
Power Spectral Density 5310.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5310.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 24.0 80.000000 | PASS
Power Spectral Density 5290.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5250.000 24.0 160.000000 | PASS
Power Spectral Density 5250.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5250.000 24.0 160.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 22.400000 5248.850000 5271.250000

DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 3.7 | PASS

(continuation of the "26 dB Bandwidth" table from column 6 ...)

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex
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427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

-20T

whirmimerngl -

Level in dBm

5230 5240 5250 5260 5270 5280

Frequency in MHz

Bandwidth

Measurement

Setting Instrument
Value

5.23000 GHz | 5.23000 GHz

5.29000 GHz | 5.29000 GHz

Target Value

Start Frequency
Stop Frequency

Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FET AUTO
Preamp off off

5290

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex
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427 West 12800 South, Draper, UT 84020

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 23.6 24.0 23.6 99.708 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHZz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5251.485149 7.889 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex Page 17 of 82
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427 West 12800 South, Draper, UT 84020

Power Spectral Density

Frequency in MHz

Connector 3
PSD

40T
30T
% -4
° 20T
£ 4
[5]
g “’21/0
0__
]. } } }
5250 5255 5260
Connector 1 Connector 2
Sum Level Limit 2
Measurement
Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Connector 4

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 19.100000 5250.450000 5269.550000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5260.000000 | PASS

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex
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427 West 12800 South, Draper, UT 84020

99 % Bandwidth

WAJ\JVKAWJ\/WM

Level in dBm

19.100 MHz

5240 5245 5250 5255 5260 5265 5270 5275

Frequency in MHz

Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex

PROPRIETARY

Page 19 of 82



427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 22.500000 5268.650000 5291.150000

DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 3.2 | PASS

-201

Level in dBm

26 dB Bandwidth

(continuation of the "26 dB Bandwidth" table from column 6 ...)

-30:W . WWWWM

t
5250 5260

Bandwidth

t t t t t
5270 5280 5290
Frequency in MHz

t 1
5300 5310

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex

PROPRIETARY

Page 20 of 82



427 West 12800 South, Draper, UT 84020

Power Spectral Density (5280 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5280.000000 5271.485149 7.409 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density
40T
30T
% -4
© 20T
£ 4
: 10T %
| 4
0__
]. } } } } } } } i
5270 5275 5280 5285 5290
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Level Limit L 2 PSD
TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex Page 21 of 82
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 19.200000 5270.350000 5289.550000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5280.000000 | PASS
99 % Bandwidth
10T
ot NWNWMW
é 101
-301
19.200 MHz.
-40T
5260 ' 5270 ' 5580 5£90

Bandwidth

Frequency in MHz

1
5300

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex
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427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 23.000000 5308.450000 5331.450000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 3.1 | PASS
26 dB Bandwidth
10T
ot
c T
4 101
@ L
3 -20T
-30:W | oy At o
5290 ' 53'00 ' 53'10 ' 53'20 ' 53'30 ' 53'40 ' 53'50
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5320 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5328.316832 7.393 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density
40T
30T
% -4
© 20T
£ 4
3 10T Q\
| 4
0__
} } } } } i
5310 5315 5320 5325 5330
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Level Limit L 2 PSD
TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex Page 24 of 82
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 19.200000 5310.350000 5329.550000

(continuation of the "99 % Bandwidth" table from column 6 ...)

Bandwidth

DUT Frequency Result
(MHz)
5320.000000 | PASS
99 % Bandwidth
10T

o+ N\/\MWW
e T
[53}
=l
£
E
s

19.200 MHz.
5300 5305 5310 5315 5320 5325 5335 5340
Frequency in MHz

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 43.500000 5247.875000 5291.375000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 4.2 | PASS

26 dB Bandwidth

15
10

0

-10

Level in dBm

-20
. W
-30
L t t t t t t t t t t t i
5210 5220 5240 5260 5280 5300 5320 5330
Frequency in MHz

Bandwidth

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex Page 26 of 82
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5270 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5270.000000 5252.178218 | 4.806 11.0 | PASS

Ports

Port State
used
used
used
used

HWN |

30T

20T

Power Spectral Density

107

Level in dBm

10t

:

-

5250 5255 5260 5265 5270 5275 5280 5285 5290
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Level Limit L 2 PSD
TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex Page 27 of 82
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 38.250000 5250.875000 5289.125000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
5270.000000 | PASS
99 % Bandwidth
15T
10T
<o WW\/”WW
38.250 MHz
5230 ' 52'40 ' 52'50 ' 52'60 ' 52'70 ' 52'80 ' 52'90 ' 53'00 ' 53'10
Frequency in MHz
Bandwidth

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5310 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 43.500000 5288.325000 5331.825000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5310.000000 2.3 | PASS
26 dB Bandwidth
15T
101
= o1
3
201
Ao Mt i i Sy,
-301
s250 s260  s280 5300 5320 " 530 5370
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5310 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5310.000000 5311.584158 4.285 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density
30T
20T
% -
° 10T
c
% B \/‘
e N
[0}
- -
-10T
} } } } } } } } } } } } i
5290 5295 5300 5305 5310 5315 5320 5325 5330
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Level Limit L 2 PSD
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (5310 MHz; 24.000 dBm; 40 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 38.250000 5290.875000 5329.125000

DUT Frequency Result
(MHz)
5310.000000 | PASS

Level in dBm

99 % Bandwidth

i PRI P /M

(continuation of the "99 % Bandwidth" table from column 6 ...)

38.250 MHz

t t
5270 5280

Bandwidth

t t t t t
5290 5300

t t t
5320

Frequency in MHz

t t t
5340
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427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 95.500000 5240.750000 5336.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5290.000000 4.9 | PASS
26 dB Bandwidth
20T
1071
T
g oT
g 10T
»ZO-WF 95.500 MHz
i Vamnrmap A M Aoy
5170 5200 ' 5250 5300 5350 ' " 5410
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5290 MHz; 24.000 dBm; 80 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5290.000000 5252.250000 1.437 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density
30T
20T
% -
° 10T
£ L
: 07’ \
- -
-10T
I T T T T T T T T T T T T T T T 1
5250 5260 5270 5280 5290 5300 5310 5320 5330
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Level Limit L 2 PSD
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 78.000000 5250.750000 5328.750000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
5290.000000 | PASS
99 % Bandwidth
107
1 A AN e AL
c i
78.000 MHz.
52105220 5240 5260 5280 5300 5320 5340 5360 5370
Frequency in MHz
Bandwidth

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5250 MHz; 24.000 dBm; 160 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 449.000000 5033.500000 5482.500000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

5490

DUT Frequency Max Level Result
(MHz) (dBm)
5250.000000 6.8 | PASS
26 dB Bandwidth
25T
20T
c 10T
o -
©
£ ot
[ L
3
-10T
i 449.000 MHz
-20 T A~
5010 5100 5200 5400
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5250 MHz; 24.000 dBm; 160 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5250.000000 5216.250000 | -0.632 11.0 | PASS

Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density
30
20
&
° 10
£
°
3 0 Van - \[7
-
\
I } } } } } } } } } } } } i
5170 5180 5200 5220 5240 5260 5280 5300 5320 5330
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Level Limit L 2 PSD
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (5250 MHz; 24.000 dBm; 160 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 158.000000 5170.500000 5328.500000

DUT Frequency Result
(MHz)
5250.000000 | PASS

20T

Level in dBm

99 % Bandwidth

A Ao A s g o

10T
20T
¢

(continuation of the "99 % Bandwidth" table from column 6 ...)

158.000 MHz

Bandwidth

t t t
5090 5150

t
5200

t
5300

Frequency in MHz

t
5350
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427 West 12800 South, Draper, UT 84020

22 2C

2.2.1 aMode

Summary

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

Emission Bandwidth 26 dB 5500.000 24.0 20.000000 | PASS
RF output power 5500.000 24.0 20.000000 | PASS
Power Spectral Density 5500.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Power Spectral Density 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 24.0 20.000000 | PASS
Power Spectral Density 5720.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 24.0 20.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 22.500000 - 5488.850000 5511.350000

DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 3.1 | PASS

-201

Level in dBm

26 dB Bandwidth

(continuation of the "26 dB Bandwidth" table from column 6 ...)

—30:W zsows | M

5470 5480

Bandwidth

5490

5500 5510

Frequency in MHz

5520

5530
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FET AUTO
Preamp off off

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 23.1 24.0 23.1 99.235 | PASS
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427 West 12800 South, Draper, UT 84020

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 s 1.000 us

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5492.871287 7.798 11.0 | PASS

Power Spectral Density

Ports
Port State
1 | used
2 | used
3 | used
4 | used
25T
20T

£

o

©

£

°

>

[}

-

5495 5500 5505 5510
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Level Limit L 2 PSD
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427 West 12800 South, Draper, UT 84020

Measurement

Setting Instrument Value Target Value
Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 16.900000 5491.450000 5508.350000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5500.000000 | PASS

Level in dBm

99 % Bandwidth

[T T ey

16.900 MHz

Bandwidth

T
5485

5490

5495

t t t t
5500
Frequency in MHz

5505

5510 5515 5520
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 22.500000 5588.750000 5611.250000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 3.0 | PASS

26 dB Bandwidth

-207

-30T
T 22.500 MHz
-401

5570 5580 5590 5600 5610 5620 5630
Frequency in MHz

Level in dBm

Bandwidth
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5600 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5600.000000 5602.970297 | 8.267 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density
25T
20T
& ¢
©
£
©
>
[0}
-

5595 5600 5605 5610
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Level Limit L 2 PSD
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 16.800000 5591.550000 5608.350000

DUT Frequency Result
(MHz)
5600.000000 | PASS

Level in dBm

(continuation of the "99 % Bandwidth" table from column 6 ...)

99 % Bandwidth

WW

16.800 MHz

t t t
5580 5585

Bandwidth

t t t t
5590 5595

t
5605

Frequency in MHz

t
5615

t i
5620
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 22.000000 15.750000 6.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5709.250000 5731.250000 3.0 | PASS
26 dB Bandwidth
5
0
-10

&

2 20

& 30

40 22.000 MHz.
se0 500 570 5720 5730 570 5750
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5720 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5720.000000 5727.128713 | 8.091 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density
25T
20T
S
[a)]
©
£
©
>
[0}
-

5715 5720 5725 5730
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Level Limit L 2 PSD
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 16.900000 13.450000 3.450000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5711.550000 5728.450000 | PASS
99 % Bandwidth
10
0 WW
E 0
; 20
-30
16.900 MHz
-40
57'00 ' 57'05 ' 57'10 ' 57'15 ' 57'20 ' 57'25 ' 57'30 ' 57'35 ' 57'40
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

2.2.2 ax Mode
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5500.000 24.0 20.000000 | PASS
RF output power 5500.000 24.0 20.000000 | PASS
Power Spectral Density 5500.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Power Spectral Density 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 24.0 20.000000 | PASS
Power Spectral Density 5720.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5510.000 24.0 40.000000 | PASS
Power Spectral Density 5510.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5510.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5590.000 24.0 40.000000 | PASS
Power Spectral Density 5590.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5590.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5710.000 24.0 40.000000 | PASS
Power Spectral Density 5710.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5530.000 24.0 80.000000 | PASS
Power Spectral Density 5530.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5530.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5610.000 24.0 80.000000 | PASS
Power Spectral Density 5610.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5610.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5690.000 24.0 80.000000 | PASS
Power Spectral Density 5690.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5690.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5570.000 24.0 160.000000 | PASS
Power Spectral Density 5570.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5570.000 24.0 160.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 22.400000 - 5488.750000 5511.150000

DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 3.0 | PASS

(continuation of the "26 dB Bandwidth" table from column 6 ...)
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427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

Level in dBm

20T
-307W . WWW

+ + + + + + + 1
5470 5480 5490 5500 5510 5520 5530
Frequency in MHz

Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FET AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 23.1 24.0 23.1 99.712 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ys 1.000 us

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5491.683168 7.295 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

Power Spectral Density

PROPRIETARY

40T
30T
% -4
° 20T
£ 4
g 10“/+
- 4
O__
I T T T T T T T 1
5490 5495 5500 5505 5510
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Level Limit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 19.100000 5490.450000 5509.550000

DUT Frequency Result
(MHz)
5500.000000 | PASS

10

0

-10

Level in dBm

-20

-30

-40

99 % Bandwidth

W“"""‘“N”U‘Mﬂ\/‘—“

19.100 MHz

(continuation of the "99 % Bandwidth" table from column 6 ...)

L t t t
5480 5485

Bandwidth

t t t t t t
5490 5495 5500

t t t t
5505 5510

Frequency in MHz

t t
5515

1
5520
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 22.900000 - 5588.550000 5611.450000

DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 2.7 | PASS

-20

Levelin dBm

30

26 dB Bandwidth

P

e

(continuation of the "26 dB Bandwidth" table from column 6 ...)

N

5630

i 22.900 MHz
t t t t t t t t t t t i
5570 5580 5590 5600 5610 5620
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5600 MHz; 24.000 dBm; 20 MHZz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5600.000000 5591.683168 7.649 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

Power Spectral Density

Level in dBm

Connector 1
Sum Level

Connector 2
Limit

5600
Frequency in MHz

2 PSD

Connector 3

Connector 4

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 19.100000 5590.450000 5609.550000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5600.000000 | PASS

15T
101

Level in dBm

99 % Bandwidth

A,

19.100 MHz
t t t t t t t t t t t t t t t i
5580 5585 5590 5595 5600 5605 5610 5615 5620
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 22.700000 16.450000 6.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5708.550000 5731.250000 2.4 | PASS
26 dB Bandwidth
ot
g o1
3
£ 20t
[
s
-30T
T 22.700 MHz.
407
5690 5700 ' 5710 5720 5730 ' 5740 5750
Frequency in MHz
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427 West 12800 South, Draper, UT 84020

Bandwidth

Power Spectral Density (5720 MHz; 24.000 dBm; 20 MHZz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5720.000000 5728.316832 7.678 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex
PROPRIETARY

Page 58 of 82



427 West 12800 South, Draper, UT 84020

Power Spectral Density

Level in dBm

5720
Frequency in MHz

Connector 2
Limit 2

Connector 1

Sum Level PSD

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

Connector 3

Connector 4

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 19.100000 14.550000 4.550000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5710.450000 5729.550000 | PASS
99 % Bandwidth
5
ot oy e e ST
é R
.
19.100 MHz
5700 I 57I05 I 57I10 I 57I15 I 57I20 I 57I25 I 57I30 I 57I35 I 57I40
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5510 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 45.150000 5487.725000 5532.875000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5510.000000 1.8 | PASS
26 dB Bandwidth
15T
10T
e T
3
£ 4ot
2
s
20T
v ot T IS RN TR
30T

5450 5460 5480 5500 5520 5540 5560 5570

Frequency in MHz
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427 West 12800 South, Draper, UT 84020

Bandwidth

Power Spectral Density (5510 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5510.000000 5527.821782 4.458 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex
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427 West 12800 South, Draper, UT 84020

Power Spectral Density

Level in dBm

B

5490

5

Connector 1

Sum Level

495 5500

5505

5510

Frequency in MHz

Connector 2

Limit

4

Connector 3

PSD

5515

5620

5525

5630

Connector 4

Occupied Channel Bandwidth 99% (5510 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 38.250000 5490.875000 5529.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency
(MHz)

Result

5510.000000

PASS

Level in dBm

99 % Bandwidth

38.250 MHz

WMWM/\W\/M\JU\

L t
5470

Bandwidth

t t
5480

t t
5490

+ + +
5500 5510
Frequency in MHz

t
5520

t
5530

t
5540

i
5550
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5590 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 44.100000 5567.875000 5611.975000

DUT Frequency Max Level Result
(MHz) (dBm)
5590.000000 1.9 | PASS

10T

-207

Level in dBm

26 dB Bandwidth

301
T 44.100 MHz
401"
H ; ; ; H ; H

(continuation of the "26 dB Bandwidth" table from column 6 ...)

t
5530 5540

Bandwidth

t t
5560 5580

t
5600

Frequency in MHz

t
5620

t 1
5640 5650
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5590 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5590.000000 5587.623762 4.408 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex
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427 West 12800 South, Draper, UT 84020

Power Spectral Density

Level in dBm

2

Connector 1
Sum Level

Customized settings.

5575 5680

99 % Bandwidth

5585

5590 5595

Frequency in MHz

Connector 2
Limit

Connector 3
2 PSD

5600 5605

5610

Connector 4

Occupied Channel Bandwidth 99% (5590 MHz; 24.000 dBm; 40 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 38.250000 5570.875000 5609.125000

DUT Frequency Result
(MHz)
5590.000000 | PASS

Level in dBm

99 % Bandwidth

(continuation of the "99 % Bandwidth" table from column 6 ...)

5550 5560

Bandwidth

5570 5580 5590

5600 5610

Frequency in MHz

5620 5630

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex

PROPRIETARY

Page 65 of 82



427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 40 MHz)

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 43.500000 36.375000 7.125000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5688.625000 5732.125000 2.7 | PASS
26 dB Bandwidth
5+
ot
é »10:
s 201
- -30T
T 43.500 MHz
40T
5650 56'60 ' 56'80 ' 57'00 57'20 ' 57'40 ' 57'60 57'70
Frequency in MHz
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427 West 12800 South, Draper, UT 84020

Bandwidth

Power Spectral Density (5710 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5710.000000 5727.821782 | 4.816 11.0 | PASS

Ports

Port State
1 | used
used
used
used

AW

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex
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427 West 12800 South, Draper, UT 84020

Power Spectral

Density

Level in dBm

A

5690 5695 5700 5705

5710

5715

Frequency in MHz

Connector 2
Limit 2

Connector 1
Sum Level

Connector 3

PSD

5720

5730

Connector 4

Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 38.250000 34.125000 4.125000 ---
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5690.875000 5729.125000 | PASS
99 % Bandwidth
10T
Nl P\t | AN\ AR
é_ ]
38.250 MHz
5670 I 56I80 I 56I90 I 57I00 I 57I10 I 57I2O I 57I30 I 57I40 I 57I50
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5530 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 138.000000 5460.750000 5598.750000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5530.000000 4.6 | PASS

26 dB Bandwidth

20T

Level in dBm

_ZO-W mooten | N
5410 5450 5500 5550 5600 5650
Frequency in MHz

Bandwidth
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5530 MHz; 24.000 dBm; 80 MHZz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5530.000000 5567.250000 | 1.572 11.0 | PASS

Ports

Port State
used
used
used
used

AW N

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex
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427 West 12800 South, Draper, UT 84020

Power Spectral Density

30T
20T
5 -,
S 10T
£ 1
B 0"{ ’\
| -
-107
I T T T T T T T T T T T T T T T 1
5490 5500 5510 5520 5530 5540 5550 5560 5570
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4

4

Sum Level Limit

PSD

Occupied Channel Bandwidth 99% (5530 MHz; 24.000 dBm; 80 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 77.500000 5491.250000 5568.750000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5530.000000 | PASS

99 % Bandwidth

Level in dBm

77.500 MHz

t t t t t t t t t t t t
5450 5460 5480 5500 5520 5540 5560
Frequency in MHz

Bandwidth

5580

5600 5610
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427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5610 MHz; 24.000 dBm; 80 MHz)

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 88.000000 5566.250000 5654.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5610.000000 5.8 | PASS
26 dB Bandwidth
10T
ok
c T
D 0t
E 201
-30-W 88.000 MHz W
5480 ' 5550 ' 5600 ' 5650 ' 5700
Frequency in MHz
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427 West 12800 South, Draper, UT 84020

Bandwidth

Power Spectral Density (5610 MHz; 24.000 dBm; 80 MHZz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5610.000000 5592.750000 1.518 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex
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427 West 12800 South, Draper, UT 84020

Power Spectral Density

30T
20T
% -,
S 10T
£ 1
E 0'}[ ¢ \
- -
-10T7
I T T T T T T T T T T T T T T T 1
5570 5580 5590 5600 5610 5620 5630 5640 5650
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4

Limit 2 PSD

Sum Level

Occupied Channel Bandwidth 99% (5610 MHz; 24.000 dBm; 80 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 78.000000 5570.750000 5648.750000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5610.000000 | PASS

99 % Bandwidth

NN g Ny A A

4
———+—

Level in dBm

78.000 MHz

t t t t t t t t t t t t t t t i
5530 5540 5560 5580 5600 5620 5640 5660 5680 5690
Frequency in MHz

Bandwidth

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex
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427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5690 MHz; 24.000 dBm; 80 MHz)

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 86.500000 78.750000 7.750000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5690.000000 5646.250000 5732.750000 6.5 | PASS
26 dB Bandwidth
10T
ok /WMW\
¢ T
[ 10T
% +
E 201
'3°'W s | W
557(I) 56I00 I 56ISO 57I00 I 57I50 I I 58I10
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5690 MHz; 24.000 dBm; 80 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5690.000000 5727.750000 | 1.847 11.0 | PASS

Ports

Port | State
1 | used
used
used
used

AN

TR8803_U7-Pro-Max_FCC_15.407_UNII-2_Annex
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427 West 12800 South, Draper, UT 84020

Power Spectral Density

30T

20T
% -,
S 10T
£ 1
N —
| -

-107

} } } } } } } } } } } } } } } i
5650 5660 5670 5680 5690 5700 5710 5720 5730
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4

Sum Level

Occupied Chan

Customized settings.

4

Limit PSD

nel Bandwidth 99% (5690 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 78.500000 74.250000 4.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5690.000000 5650.750000 5729.250000 | PASS
99 % Bandwidth
10T
ol WWA/\V'\WWM
c L
78.500 MHz
5610 56I20 ' 56I40 ' 563'60 ' 56I80 ' 57'00 ' 57'20 ' 57'40 ' 57I60 5770
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5570 MHz; 24.000 dBm; 160 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 170.000000 170.000000 0.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5570.000000 5484.500000 5654.500000 8.1 | PASS
26 dB Bandwidth
15
10
. M
£
% -10
g -20
- -30
-40 170.000 MHz.
53'30 ' 54'00 ' 55'00 ' 56'00 ' 57'00 5810
Frequency in MHz
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427 West 12800 South, Draper, UT 84020

Bandwidth

Power Spectral Density (5570 MHz; 24.000 dBm; 160 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5570.000000 5574.750000 | -0.626 11.0 | PASS

Ports

Port | State
1 | used
used
used
used

AN
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427 West 12800 South, Draper, UT 84020

Power Spectral Density
30
20
&
© 10
£
©
s O Nz /) (0 N/
-
-107 \
f } } } } } } } } } } } } } } } i
5490 5500 5520 5540 5560 5580 5600 5620 5640 5650
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4

4

Sum Level Limit

PSD

Occupied Channel Bandwidth 99% (5570 MHz; 24.000 dBm; 160 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 159.000000 159.000000 0.000000 ---
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5570.000000 5490.500000 5649.500000 | PASS
99 % Bandwidth
20T
10T
§ of AR AN AN ey e
% 10T
_20:- 159.000 MHz
5410 ' 54'50 ' 55'00 ' 55'50 ' 56'00 ' 56'50 ' 57'00 5'7'30
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

-- End of Report -
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